
REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

1 
 

REPORT ON ENERGY AUDIT OF 73 MLD WTP AT 

PANAMKUTTYMALA UNDER KOTTARAKKARA DIVISION, KWA 

 

 

 

TEAM ENERGY AUDIT, KWA NOVEMBER 2021 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

2 
 

ACKNOWLEDGMENT 

We, the team members take this opportunity to express our sincere gratitude to Sri. 

Venkiteshpathy.S, IAS, MD KWA, who entrusted this assignment and gave timely directions 

to complete the audit as per schedule. We at KWA consider his leadership and inspiration a 

privilege.   

We would like to express our thanks to Smt. SINDHU J S, AEE, PH Subdivision, Valakom, 

and Smt. Haisal Harison,  AE HW Section, Panamkuttymala, who is in charge of this plant. 
[...]
conduct the audit at the WTP under her jurisdiction once the order for constituting the audit 

team by the MD was issued. This is the second assignment of Team, energy audit, Kwa. 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

2 
 

1.1 VISION 

Promoting good energy management practices in KWA through water and energy audit  

1.2 MISSION 

Implement energy optimization technologies. 

Adopt benchmarking for energy consumption canters of KWA 

1.3 SLOGAN 

Measure before leave 

1.4 SCOPE 

The energy audit is concentrating on two aspects viz. 

1) Operational optimization 

This can be achieved by giving proper training to the staff, implementing a procedural 

system to fix the responsibility and target the culprits those who are negligent in 

optimum operation, Transferring technical knowhow to the concerned, which 

improves the morale also. 

2) Technology up gradation 

There is high scope for implementing advanced technology in KWA since the energy 

conservations methodologies are vastly developed in the recent era but still, M/s KWA is 

running with the conventional mechanism. 

1.5 ENERGY AUDIT TEAM 

The team members of the energy audit constituted as per order number 

KWA/JB/EW/EMC/EA/7813/2019 dated 17.09.21 by Managing Director KWA 

1) Sri. Venkiteswaran B, Head Office Vellayambalam 

2) Sri. Sajan,S , PH Sub Division, Chavara 

3) Sri. Salmanul Farisi, P H Sub Division, Chavara 

4) Sri. Jilson Devasia, P H Section, Sulthanbathery 

5) Sri. Thomson M. C., P H Section, Mananthavady 

6) Sri. Sajith K., P H Section, Sulthanbathery 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

3 
 

Headed by Sri. Thampy.S, Assistant Executive Engineer, Project Division, Alappuzha 

Date of Audit: 25.10.2021 to 30.11.2021 

1.6 ABOUT THE ENERGY AUDIT TEAM, KWA 

This team consists of six operating staff are having more experience in the water and energy 

sector with academic qualifications @ M Tech, and B Tech. of mechanical and electrical 

disciplines and they are working under the leadership of a registered Energy Manager. 

1.7 MAJOR ACTIVITIES OF ENERGY AUDIT TEAM, KWA. 

1) Carry out an energy audit in favour of KWA 

2) Carry out water audit in favour of KWA 

3) Study and evaluation of energy audit reports submitted by certified energy auditors. 

4) Inspect the pumping stations for rectification work on energy related issues. 

5) Technical support to water authority officers on energy related issues. 

1.8 METHODOLOGY 

1) Survey for requirement 

2) Data collection 

3) Planning of audit 

4) Site observation 

5) Auditing 

Power measurement 

Flow measurement 

Energy balancing 

Water balancing 

6) Determination of opportunities for energy reduction and conservation options. 

7) Exploiting the possibilities to encourage introducing the technology advancement in 

water and energy related sector at KWA from the R & D institutions. 

8) Conducting sensitization programs and making consensus for implementing zero 

investment recommendations.  

9) Preparation of draft energy audit report including cost benefit analysis. 

10) Conducting discussions on the draft report with stakeholders. 

11) Answering queries.  



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

4 
 

12) Preparation of final report. 

13) Implementing phase by the competent authority. 

14) Promoting feedback for further corrective actions. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

5 
 

2. WTP PANAMKUTTYMALA 

 

2.1 SOURCE 

 

The source for the Water Supply Scheme is the river Kallada at Tholikode near Punalur in 

Kollam district. The source is assured due to the K.I.P dam constructed at 22 km upstream of 

the abstraction point. The 71 Ml/d WTP is located at Panamkuttimala, on a hillock at about 

1.6 km from the intake works. ( Lattitude 9.0024819, and Longitude 76.9188076 ) 

 

2.2 WORKS CAPACITY 

 

The 2 Ml/d difference between input and output is due to an allowance for water discharged 

to waste in desludging clarifiers. Filter wash water will be recycled to the head of the works. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

6 
 

 

2.3. RAW WATER QUALITY 

 

Details of the raw water analyses taken during the design phase are presented in the table 

below: 

 

2.3.1 Results of Raw Water Analysis 

 

Name of the 

Scheme  

 

Meenad and adjoining Villages 

Source  Kallada River at Proposed intake works 

Sampling 

Location 

15 m from the riverbank collected from the surface  

  

  Date of Sampling 

Parameters Units 

25/10/2

021 

25/10/2

021 

25/10/

2021 

25/10/2

021 

25/10

/2021 

25/10/

2021 

Colour (True) Pt-Co Scale         <5 <10 

Turbidity (NTU) 2.6 2.4 5.1 1.4 2.7 1.5 

pH   7.0 6.8 6.9 6.7 7.0 6.4 

Conductivity 

( micro 

Siemens/cm
2
) 38 37 39 37 44 36 

Alkalinity 

(mg/l as 

CaCO3) 12 16 14 10 14 13 

Total hardness 

(mg/l as 

CaCO3) 10 10 8 11 11 7 

Calcium (mg/l as 
6 4 2 3 2  



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

7 
 

hardness CaCO3) 

Chloride (mg/l as Cl) 13 14 14 12 13  

Sulphate (mg/l/ as SO4) 2 3 4 1 5  

Total Iron (mg/l as Fe) 1.0 0.8 1.3 1.3 1.0 0.2 

Total 

Manganese (mg/l as Mn) 0.008 0.006 0.0072 0.0078 0.082  

Ammonia (mg/l as N) 0.02 0.01 0.02 0.01 0.01  

Nitrate (μg/l) 25 469 498 722 157  

Phosphate (μg/l) 7 16 115 110 97  

Permanganate 

value (mg/l as O) 0.04 0.12 3.5 0.9 2.8  

UV 

absorbance (at 254nm) 0.04 0.04 0.03 0.042 0.046  

Mercury (mg/l as Hg) 0.00009 ND ND ND ND  

Cadmium (mg/l as Cd) ND ND ND ND ND  

 

Lead (mg/l as Pb) 0.029 0.036 0.031 0.034 0.03  

Total 

Coliform (No/100ml) NS 

21 & 

22 

28 & 

31 

19 & 

20 

15 & 

14  

Faecal 

Coliform (No/100ml) NS 2&2 2 & 2 3 & 3 4 & 4  

Dissolved 

Oxygen (mg/l)    6.4 7.0  

Note :               



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

8 
 

1. Dissolved Oxygen values are only indicative 

2. pH measured in Lab and not at the site, Site value may have been a few decimal points 

lesser 

3. NS- No Sample, ND- Not Detected  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

9 
 

3. WATER TREATMENT PROCESS 

  

Raw water is treated to remove dissolved natural color, suspended solids, and iron and to 

produce water free of pathogenic organisms indicated by the absence of coliform bacteria. 

Another requirement is the low aluminium concentration that originates from the aluminium 

sulphate coagulant when coagulation pH is not within an optimum pre-set range. 

As a minimum, the treated water quality will comply with the ‘desirable limiting’ values 

given in the Indian Drinking Water Quality Standards, the Manual on Water Supply and 

Treatment, Ministry of Urban Development, Government of India, 1999. 

The treatment processes will be designed to produce treated water that is equal to, if not in 

many respects, better than the desirable limiting values in the Indian Drinking Water Quality 

Standards. These will be specified as performance criteria for the takeover of the treatment 

works following completion. Therefore the works should be operated to achieve these 

performance standards most of the time, with the ‘desirable limiting’ values in Indian 

Drinking Water Quality Standards being satisfied all the time. 

Table 2 below lists the treated water quality requirements for assessing the performance of 

the work, and corresponding 'desirable limiting values' in the Indian Drinking Water Quality 

Standards (IDWQS). The values are given only for those parameters which are affected by 

the treatment process in place. Values of other parameters except those which occur in 

particulate form would be equal to those in the raw water. For comparison, guideline values 

given by World Health Organisation (WHO) (1993), which are the same as those proposed in 

the 2004 Guidelines are also listed. 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

10 
 

3.1. Treated Water Quality Criteria (Limiting Values) 

 

Parameter Performance 

Standard to be 

met in 95% of the 

sample analyzed. 

Indian Drinking 

Water Quality 

Standard (Desirable 

Limit) to be met all 

the time 

WHO Guideline Values 

(1993) and those  proposed 

in 2004 Guideline Values 

 

Colour (
o
 Hazen) 

 

Turbidity (NTU) 

 

Taste and Odour 

 

Iron as Fe (mg/l) 

 

Manganese as Mn (mg/l) 

 

Aluminium as Al (mg/l) 

 

pH 

 

 

Total coliform (per 

100ml) 

 

Faecal coliform (per 

100ml) 

 

Free chlorine (after 30 

minutes of effective 

contact time) (mg/l) 

 

5 
o 
Hazen 

 

1.0 

 

Unobjectionable 

 

0.1 

 

0.05 

 

0.1 

 

pHs ±0.4,pHs 

being the 

saturation pH 

value 

 

Nil 

 

Nil 

 

 

>0.5 

 

5 

 

1.0 

 

Unobjectionable 

 

0.3 

 

0.1
# 

 

0.2
# 

 

6.5 to 8.5 

 

 

Nil 

 

Nil 

 

 

0.2* 

 

 Should be colourless 

 

1.0 

Not offensive to consumers 

 

0.3 

 

0.4 

 

0.2 

 

<8.0 (for disinfection) 

 

 

Nil 

 

Nil 

 

 

>0.5** 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

11 
 

#
 Iron, manganese, and aluminium values of 0.1 mg/l as Fe, 0.05 mg/l as Mn, and 0.03 mg/l 

as Al gave in IDWQS are too low to comply with. Less stringent values equal to the WHO 

values will be used.  

* The proposed value is low for disinfection. A value of greater than 0.5 mg/l is proposed for 

100%ile.  

** Ct (C – free residual chlorine concentration in mg/l after a contact time t in minutes) > 15 

mg.min/l 

 

 
The above treated water quality criteria also represent the filter performance except for 

turbidity, pH, bacteriological quality, and final free chlorine residual. They are influenced by 

the post filtration treatment. Filtered water turbidity standards will be set at 0.5 NTU (95%ile 

compliance) and 1 NTU (100%ile compliance). 

 

The performance of clarifiers is defined by the following clarified water quality criteria: 

Turbidity:  5 NTU  

Colour   5 
o 
Hazen 

Aluminium as Al: 0.5 mg/l 

 

A conventional treatment process using coagulation, flocculation, clarification, rapid sand 

filtration, and disinfection will be used. 

Detailed below are brief descriptions of the adopted treatment process. 

 Coagulation by dosing aluminium sulphate, 

 Flocculation under moderate intensity mixing conditions, 

 Clarification of flocculated water with sludge blanket / Lamella clarifiers, 

 Filtration of clarified water by rapid gravity sand filters, 

 Disinfection of filtered water by chlorine dosing, 

 Final pH-correction by dosing lime, 

 Clarifier sludge thickening and settlement in sludge lagoons. 

The plant items for the treatment process are briefly described below. 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

12 
 

 

3.2. INLET WORKS 

 

The inlet works will comprise an inlet pipe equipped with a magnetic flow meter feeding a 

cascade aerator with stilling basing. Hydrated lime will be dosed at the aerator inlet. The 

outlet from the aerator will connect to a channel. 

 

3.3. MIXING FLUME 

 

The channel from the aerator will be provided with a flume where chlorine and hydrated 

aluminium sulphate flocculants will be dosed. Mixing will be by hydraulic means.  

There is a flow division chamber to divide the flow emerging from the flume equally between 

the clarifiers. 

 

3.4. CLARIFLOCULATION 

 

Clarifiers are the lamella sedimentation type with mechanical flocculates.  

The Lamella clarifiers have a settling rate of 0.85 m
3
/h/m

2
 of the projected plate area.   

In sludge blanket clarifiers, sludge is collected in a series of hoppers placed at the top level of 

the blanket. The hoppers of each clarifier have separate manifolds.  

 Lamella sedimentation tanks are provided with sludge scrapers.  

Desludging of clarifiers is under the hydrostatic head; the desludging valves are fitted with 

pneumatic actuators to allow for automatic desludging on timer control 

. 

 

3.5. RAPID GRAVITY FILTERS 

 

After clarification, the clarified water will flow to the rapid gravity sand filters for the 

removal of residual suspended solids. The filtration unit will consist of six individual filters, 

which can be operated independently via motorized valves fitted with electric or pneumatic 

actuators.  

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

13 
 

 

3.6. WASH WATER REUSE 

 

Used wash water from the filters is collected in a tank and pumped to the works inlet 

chamber, the rate will be less than 5% of maximum works inflow. The tank is provided with 

two compartments to allow one to be taken out for cleaning. 

Two pumps (1 duty, 1 standby) of the Submersible type are provided. The used wash water 

flow to the works inlet is not carried out since the motor is under repair. 

 

4. CONTROL AND MONITORING SYSTEMS 

 

The treatment works are provided with modern facilities to operate the treatment plant items. 

A central computer based Supervisory Control and Data Acquisition (SCADA) system will 

be provided at the water treatment works to monitor alarms, plant status, and analogue 

signals. 

 

The SCADA system is situated in a dedicated control room in the works administrative 

building (filter building). The SCADA system receives the data from the works monitoring 

and control systems, and the raw water pumping station. The raw water pumps are operable 

from the works control room. Data from the works is relayed to the Regional Control Centre, 

located at the scheme administrative building. 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

14 
 

5. WATER FLOW DIAGRAMS AND PHOTOS 

5.1 WATER FLOW DIAGRAM 

 

 

Water flow diagram for 73 mld meenad scheme 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

15 
 

5.2. AERATOR 

 

 

 

 

 

5.3. LAMELLAE CLARIFIER 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

16 
 

5.4. CLEAR WATER PUMP HOUSE 

 

 

 

 

 

 

 

 

  



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

17 
 

5.5 Preliminary treated water pumping plant drawing (A) 

 

 

 

 

 

5.6. Preliminary treated water pumping plant drawing (B) 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

18 
 

 

5.7. Treated water system flow/head curves 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

19 
 

5.8. BACKWASH WATER COLLECTION CHAMBER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

20 
 

6. ELECTRICAL DIAGRAM OF 73 MLD PLANT  

 

 

 

Electrical diagram of 73 mld plant –Meenad Punalur 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

21 
 

7. POWER CHARGE ANALYSIS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REPORT ON ENERGY AUDIT ON 73 MLD WTP AT PANAMKUTTYMALA       
 

22 
 

8. KNOW YOUR PLANT STATUS 

 

PRODUCTION COST (KNOW YOUR PLANT) 

 Production  cost    

Yearly production in mld 19048     

Sl. 

No. 
Components Unit Quantity 

Rate in 

Rs. 

Amount in 

Rs. 

Cost in 

Rs.per 

mld 

Cost in 

Rs.per 

kl 

  

Electrical 

expenses for 

raw water 

pumping (LCN: 

17/5433) 

Kwh     66765629 3505.13 

  

1 

Electrical 

expenses for 

clear water 

pumping and 

allied (LCN: 

17/5494) 

Kwh 

3444160 

6.48 22318157 

1171.68   

2 Salaries       8998566 472.4153   

3 Wages        528296 27.73499   

4 
O and M 

expenditure 
  

  
  9036648.9 

474.4146   

  Chemicals         0   

5 Alum MT 225.495 22243 5015685.29 263.3182   

6 Lime MT 37.25 12980 483505 25.3835   
